DECEMBER 2014

CH2MHILL.






Message from Mayor Condon

When | was elected Mayor, | didn’t realize that so much of
my time would be spent talking about stormwater and
wastewater. But the magnitude of the work that needed
to be done and the expected price tag that came with it
underscored its importance.

For me, good government requires delivering excellent
services at an affordable price. | constantly consider and
pursue new ways of doing business to benefit our citizens
and deliver value. So, | challenged our Utility Division to
take another look, to reconsider the assumptions, to find a
path forward that would be both environmentally and
financially responsible.

This Integrated Clean Water Plan is the result of that
[...]
of CSO events is highly variable from year to year, being influenced by many factors. These include, but are not limited to, the
annual rainfall and snowfall amounts, types of storm events, conveyance and other wastewater or stormwater system
improvements, and operational causes.

The City currently is implementing projects in several of Spokane’s CSO basins, including basins 20, 24, 33 and 34.
Improvements in CSO Basin 20 will control that outfall through outfall elimination. The up-basin substorage projects under
way in both CSO Basins 24 and 34 are part of a multi-tank control strategy, which will require additional facilities to control
those outfalls.

Details on these projects can be found in the 2014 CSO Plan Amendment (CH2M HILL, 2014g).

CITY OF SPOKANE INTEGRATED CLEAN WATER PLAN




140

120

100

(0]
o

(o2}
o

Annual CSO Volume (MG)
N
o

N
o
!

o
I

2003 2004 2005 2006 2007 2008 2009 2010 2011 2012

e CSOVolume = = 3-yr Running Average

FIGURE 2-5
Annual CSO Volumes from 2003-2012 (City of Spokane, 2013a)

450
400
350
300
250
200
150
100

Annual CSO Frequency (No.)

(O]
o

2003 2004 2005 2006 2007 2008 2009 2010 2011 2012

I CSO Frequency = = 3-yr Running Average

FIGURE 2-6
Annual CSO Frequencies from 2003-2012 (City of Spokane, 2013a)

CITY OF SPOKANE INTEGRATED CLEAN WATER PLAN



2.1.4.1 Current CSO Pollutant Load Estimates

Figure 2-7 presents the current estimated pollutant load discharged by CSOs in the City of Spokane. Details on the calculation
of these pollutant loads are presented in the technical memorandum “Pollutant Removal Benefits of City of Spokane CSO
Basin Solutions” (CH2M HILL, 2014a), which is included as Appendix D.

10,000,000
["d
(@]
4]
o 1,000,000
o
=
o
K 100,000
S
€
©
50 10,000
= @©
g3
)
2 3 1,000
c
<
e
(=4
()
= 100
=1
o
© —
e >
g 10 E
HIEF

1
Total Fecal Coliform  TSS (Ibs/yr) Total Zinc Dissolved Zinc PCBs (grams/yr)
Phosphorus (Billions of (lbs/yr) (Ibs/yr)
(Ibs/yr) CFU/yr)
FIGURE 2-7

Estimated Current Average Annual Pollutant Loads Due to CSO Discharges in the City of Spokane

2.1.5 Infiltration and Inflow

I/1is an issue that affects almost all sewer systems. Infiltration is water that seeps through the ground and into the
wastewater collection system through cracks in pipes, offset joints, and other underground defects. Inflow is water that
enters the system through inappropriate connections, such as stormwater runoff that enters the system through the holes of
a manhole lid or around a cracked plug intended to prevent runoff from entering the sewer system through a former
combined sewer storm inlet. I/l can be a significant source of flow in some sewer systems, can exacerbate or cause CSOs
and/or sanitary sewer overflows, and can cause issues at water reclamation facilities.

Since the early 1970s, the City has been aggressively targeting the elimination of I/l in its sewer collection system through
adopting policies and procedures, setting measurable goals for I/l reduction, and completing specific projects and programs.
Some of these efforts are summarized as follows, with a more comprehensive list in the following sections:

e Implemented city-wide design standards for the construction of sewer/storm sewer/combined sewer design,
construction and operation that minimize I/l into the collection system.

o Adopted development standards for new construction and redevelopment that requires separation of stormwater runoff
from the combined sewer system where stormwater conveyance is available.

e Considered aggressive goals of I/l reduction as part of wastewater master planning and implementation.

e Adopted and funded an annual program completed by City staff to rehabilitate leaking pipes and structures using cured-
in-place pipe slip lining technologies. Current capital planning budgets allocate $500,000/year towards slip lining and
rehabilitation activities.

e Adopted a computerized maintenance and management system to schedule and track execution of necessary system
management practices, including slip lining and other rehabilitation activities.




e Adopted an annual inspection program to visually inspect using closed circuit television and in some instances collect
additional physical data on the condition and performance of the collection system as a means of identifying areas of
excessive I/l and plan for appropriate I/l reduction measures.

e Adopted nationally recognized pipeline, manholes and laterals inspection and documentation protocols and received
training for operations and maintenance staff.

e Completed the rehabilitation of 92,000 linear feet of sewer, storm, and combined sewer pipe and the rehabilitation of
110 manholes and other structures, removing 10 MG per year from the combined collection system.

e Removed two stream connections to the combined system in the South Hill area (Liberty Creek and Cowley Creek),
removing approximately 1 mgd from the combined sewer system.

e Installed local weather stations throughout the City to better identify areas of rainfall derived I/I.

e Completed the North Side Separation Project (to Francis Street), removing 491 MG per year from the combined sewer
system.

e Identified strategic areas or portions of the conveyance system within the City’s service areas with significant I/I,
including the South Hill and North Spokane commercial districts, River Interceptor (Sections 104, 105 (Upper and Lower),
107), and the Spokane Valley Interceptor; completed planning and analysis, and began development and implementation
of near and long-term I/l reduction and mitigation strategies for these areas.

e Implemented an ongoing flow monitoring program within the City’s collection system to progressively identify areas of
continued high I/1 flows and to determine the effectiveness of previous I/l reduction measures put in place.

e Implemented ongoing groundwater level monitoring along the River Interceptor to identify Spokane River influence on
infiltration into the collection system during spring runoff events.

2.1.5.1 Spokane River I/l

Flow monitoring throughout the City’s collection system and at the RPWRF indicates that the Spokane River can sometimes
be the source of I/l into the wastewater collection system. This form of I/I, called River I/1, typically occurs only when the flow
in the Spokane River exceeds a certain flow threshold usually during late spring and early summer, although historic flooding
has occurred in mid-winter. River I/l events can take up a significant amount of capacity in the City’s wastewater collection
system, which could cause surcharging of the interceptor and a washout event like that presented in Figure 2-1.

These events were also a key consideration in the City’s analysis of the NPDES permit-required Membrane Filtration facility,
because River I/l events can cause elevated flows to be sent to the RPWRF for extended periods of time. The City’s long-term
strategies to identify and eliminate them are discussed in more detail in Section 6.3.

2.1.6 Relationship to Spokane County System

Spokane County also owns and operates a wastewater collection and treatment system in the Spokane region that serves a
population of approximately 65,000 people in North Spokane and Spokane Valley (Ecology, 2011b). However, the County
continues to implement a septic tank elimination program, which is expected to increase the population serviced by the
County’s wastewater collection system to approximately 161,000 people by 2020. The ongoing goal of the sewer program is
the elimination of septic tanks above the SVRP Aquifer, which is Spokane's sole source for drinking water (Ecology, 2011b).

Key components of the County’s collection system include approximately 270 miles of sanitary sewer and 20 pump stations
(Ecology, 2011b). In late 2011 the County completed construction of the Spokane County RWRF, which is an 8 mgd
membrane bioreactor (filtration) plant located in east Spokane that receives flows from the County’s Spokane Valley service
area.

Flows from the North County and those in excess of the capacity of the Spokane County RWRF currently are conveyed to the
City’s RPWRF. Future improvements to the County’s treatment plant are expected to increase the capacity to 12 mgd by
approximately 2021, further decreasing the volume of flow sent to the City.

2.2 WASTEWATER TREATMENT SYSTEM

2.2.1 Description and History of the RPWRF

As described in the NPDES Permit Factsheet (Ecology, 2011b), Spokane’s RPWREF is located on a 28-acre site in northwest
Spokane along the right (north) bank of the Spokane River. The facility provides wastewater treatment for flows from the City
of Spokane, Spokane County (which serves the City of Spokane Valley and Town of Millwood), City of Airway Heights
(currently treating and discharging its own flow), and Fairchild Air Force Base. The plant began operation in 1958 as a primary
wastewater treatment plant. The treatment capacity was expanded in 1962. Major upgrades occurred from 1975 to 1977 and
have been ongoing since 1997.

CITY OF SPOKANE INTEGRATED CLEAN WATER PLAN




The RPWRF is considered a Class IV treatment plant at all times except during significant storm events. The RPWRF currently
provides advanced secondary wastewater treatment, which includes conventional secondary treatment plus seasonal
nitrification of ammonia, and seasonal chemical phosphorus removal (Ecology, 2011b).

Hydraulic overloading at the plant as a result of extreme storm events can cause occasional bypasses of the secondary
treatment portion of the treatment plant. These bypasses are regulated as a treated CSO, requiring the discharge to receive
primary clarification and disinfection. The primary treated portion is combined with the portion receiving secondary
treatment and disinfected. The combined effluent has been in compliance with effluent limitations (Ecology, 2011a). Since
2001, nine treated CSO discharges have occurred from the RPWRF, with the most recent event in January 2009.

2.2.2 Ongoing Upgrades at the RPWRF

As described in the NPDES Permit Factsheet (Ecology, 2011b), the current upgrades for the RPWRF began in 1997. These
upgrades have included improvements in hydraulic capacity, replacing bar screens with fine screens in the headworks, a new
influent box, a new septage receiving station, and two new egg-shaped digesters and one silo digester. The clarifiers and
aeration basins have also been upgraded with pump replacements, and electrical system, telemetry, and supervisory control
and data acquisition (SCADA) upgrades. In addition, fine bubble diffusers were added to the original aeration basins, a fifth
aeration basin was added including denitrification capability, the laboratory has been relocated and expanded, and solids
thickening, dewatering equipment, and odor control facilities have been added. The disinfection system was converted from
gaseous to liquid chlorine, the primary solids pump station was upgraded, and a new boiler/cogeneration facility was
constructed.

Additional upgrades to the RPWRF currently being planned include a new primary clarifier, s filtrate recycle pump station,
chemically enhanced primary treatment (CEPT)/chemical storage facility, storm clarifier improvements, various heating and
odor control upgrades, and numerous equipment replacements.

2.2.3 Next Level of Treatment

As discussed in Chapter 1, multiple sections of the Spokane River, the receiving water body for the treated RPWRF effluent,
are on Ecology’s 303(d) list. In response to the DO 303(d) listings, Ecology prepared the Spokane River and Lake Spokane
Dissolved Oxygen TMDL Quality Improvement Report (Ecology, 2010), which recommended substantial reductions in
phosphorus, CBOD, and ammonia discharged to the Spokane River from point and non-point sources.

As a result of the Water Quality Improvement Report, the City’s 2011 NPDES permit includes requirements to implement an
additional phosphorus removal treatment process at the RPWRF. The City’s current NPDES permit (Ecology, 2011a) states
that:

“Beginning March 1, 2018 the Permittee must have installed the full phosphorus removal process train
including chemical addition and have operational the technology needed to comply with the following
effluent limitations during the season March 1 to October 31. Beginning March 1, 2021 the Permittee is
authorized to discharge municipal wastewater at the permitted location subject to complying with the
following limitations”.

As described in the Wastewater Facilities Plan Amendment No. 3 (CH2M HILL, 2014h), the NLT will consist of a membrane
filtration system with a nominal capacity of 50 mgd. The analysis to select 50 mgd as the capacity of the Membrane Filtration
facility was conducted with the assumption that the flow rate coming into the RPWRF from 102 does not exceed 120 mgd.
This is an important parameter to achieve to protect the integrity of this interceptor, and because if the flow in 102 frequently
exceeds 120 mgd during storm events, the RPWRF would discharge larger amounts of secondary effluent during the critical
season. The City is undertaking several actions to limit the flow in 102 to less than 120 mgd, as described in Section 4.1.1.2.

2.3 STORMWATER SYSTEM

2.3.1 Stormwater Collection System Components

Apart from the City’s combined sewer system, described in Section 2.1.1, the stormwater collection system is made up
primarily of three systems:

e Separated stormwater sewer system (MS4), which conveys only stormwater runoff
e Bioinfiltration swales, drywells, and other facilities that treat and infiltrate stormwater runoff
e Evaporation facilities

The following subsections describe the separated stormwater system and drywell/infiltration facilities.

CITY OF SPOKANE INTEGRATED CLEAN WATER PLAN




2.3.1.1 Separated Stormwater System

Approximately 22 percent, or nearly 10,000 acres, of the City is served by a separated stormwater system. Most of this area is
located north of the Spokane River, as shown in Figure 2-8. Table 2-5 presents the components of the City’s separated
stormwater system.

As indicated by the number of stormwater outfalls, the City has approximately 130 stormwater basins, including 100 draining
to the Spokane River and 30 draining to Latah Creek, the majority of which are less than 10 acres in size. Six of the City’s
stormwater basins (the Cochran, Kiernan, Hollywood, Rifle Club, Washington, and Union basins) make up approximately 75
percent of the total area served by a separated stormwater system. Most of these larger stormwater basins were created in
the 1980s and 1990s as part of the City’s stormwater separation projects for CSO reduction, and thus overlap with the
Incomplete Separation Areas discussed in Section 2.1.1. Because these six stormwater basins make up the majority of the
area served by separated stormwater system and therefore contribute the largest share of pollutants to the Spokane River,
these stormwater basins are considered priority stormwater basins in this Integrated Clean Water Plan. Table 2-6
characterizes the area, land uses, and average annual runoff volumes for these six priority basins (CH2M HILL, 2013b).

TABLE 2-5
Stormwater Collection System Components®
Component Value ‘
Length of Stormwater Pipe 366 miles
Length of Storm Channels 0.5 miles
Stormwater lift stations 1
Stormwater Manholes 4,460
Inlets 16,690
Stormwater Outfalls 130
Stormwater Management Facilities 11
a Information from the City’s Stormwater Pollution Prevention Operations and Maintenance Plan (City of Spokane, 2013b).

TABLE 2-6
Characterization of the Priority Stormwater Basins in the City

Basin Characteristic Cochran | Hollywood Rifle Club Washington Kiernan
Basin Area (acres) 5,328 711 647 453 397 82
Basin Impervious Area
Acres 1,665 183 147 203 120 39
Percent of Total Area 26% 26% 23% 45% 30% 31%
Land Use Breakdown
Residential 85% 99% 98% 51% 99% 0%
Commercial 12% 1% 2% 49% 1% 0%
Industrial 3% 0% 0% 0% 0% 100%
Approximate Average Annual
Runoff Volume (MGlyear)
Total 251 35 29 34 22 7
Dry Season (June — September) 30 4 3 4 3 1